La ' The
-

~<=/ation

AVIS GENERAL

Les documents faisant partie de I'ordre du jour ci-joint, ont force de la loi, que s’ils ont
eté entérinés par le Conseil municipal.

Priére de vérifier auprés de I'administration si des modifications et/ou des retraits de
sujets ont été effectués.

AVIS COVID-19

Inscription obligatoire pour assister aux réunions en personnes :

Afin de soutenir les efforts en cours pour arréter la propagation de la Covid-19, nous
recommandons fortement a tous les membres du public de rester dans le confort et la
sécurité de leur maison et de regarder les délibérations du conseil en direct sur la
chaine YouTube de La Nation. En raison des directives de distanciation sociale du
[...]
The Wastewater Lagoon Treatment Facility did not encounter any major challenges during 2021.
Respected the effluent limits for Carbonaceous BODs, Total phosphorus and TSS.

B) Analytical parameters- Raw sewage & Effluent

1) Total Nitrogen (kjeldahl)

The concentration of raw sewage varied from 23.3 mg/L in December to 65.4 mg/L in January. The
monthly average concentration was 40.18 mg/L.

The Ammonia average concentration for treated effluent was 5.76 mg/L for 2021.

2) Total Phosphorus

The concentration of raw sewage varied from 2.88 mg/L in December to 6.82 mg/L in June. The monthly
average concentration was 4.47 mg/L.

The Total phosphorus average concentration for treated effluent was 0.71 mg/L.

3) Carbonaceous Biological Oxygen Demand (CBODS5)

The concentration of raw sewage varied from 45 mg/L in November to 234 mg/L in May. The monthly
average concentration was 116 mg/L.

The CBODS5 average concentration for treated effluent was 5.4 mg/L.

4) Suspended Solids

The concentration of raw sewage varied from 98 mg/L in December to 228 mg/L in September. The
monthly average concentration was 158 mg/L.

The TSS average concentration for treated effluent was 14.0 mg/L.



La The

== ation

5) E Coli

The E Coli average concentration for treated effluent was 1983 mg/L.
c) Summary of raw and effluent quality assurance control measures

Monitoring and recording of raw sewage was taken during each month in 2021. Effluent samples were
taken during period of discharge.

Results are in the St-Isidore Wastewater —Analytical survey table at the end of this report in Appendix I.
The Effluent results are shown in Appendix .

d) Summary of maintenance carried out on major structure, equipment, apparatus and mechanism

In addition to regular preventative maintenance, the following operational duties were performed.

. April,
- Batch treatment of 25 000 Kg of PAS 8 into the St-Isidore Lagoon.

. June,
- Flushed and cleaned gravity sanitary sewer lines by Nation personnel.

- Clean pumping station with Nation’s personnel.

o October,
- Calibration of Flow Meter by Capital Control.

o November,
- Clean pumping station with Nation’s personnel.
d) A description of any operating challenges encountered and corrective actions taken

No operating challenges were encountered during the 2021 period.

Appendix |: St-Isidore WASTEWATER FACILITY - ANALYTICAL SURVEY — 2021

Appendix II: St-Isidore WASTEWATER FACILITY - Discharge results — 2021



ation

APPENDIX |



Waste Water - Analytical survey

<& ation

St-Isidore
2021 Limit Limit Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Total
RAW SEWAGE CofA Federal
Total Flow m?’ 9702 8257 15242 12132 9947 9121 11753 9130 10018 11698 12743 13171] 132913
Daily Ave. Flow m 3/d 313 285 492 404 321 304 379 295 334 377 425 425 363
Max. Flow m 3/d 367 356 760 491 411 354 442 340 372 434 492 505 760
Min. Flow m 3/d 282 258 299 356 282 251 331 273 300 340 382 304 251
CBODs mg/| 152 117 84 73 234 134 124 114 86 116 45 112 116
TSS mg/| 215 185 116 120 156 168 196 116 228 176 116 98 158
pH| pH units 8.03 7.67 7.72 7.57 7.75 7.93 7.71 7.53 7.75 7.37 7.63 7.63 7.69
TKN mg/| 65.4 47.1 36.5 26.7 55.7 57.0 40.0 355 25.7 44.4 24.8 233 40.18
Ptot mg/| 6.28 5.55 4.22 2.95 5.6 6.82 4.02 3.76 3.68 4.88 2.95 2.88 4.47
EFFLUENT
Total Flow m?’ 14015| 145369 159384
Daily Ave. Flow| m’/d 4672 5192 4932
CBODs mg/| 25.0 25.0 17 2.5 9.75
TSS mg/| 25.0 25.0 35 8.8 21.90
Ptot mg/| 1.0 0.61 0.73 0.67
Unionized ammonia mg/| 1.25 1.39 0.13 0.76
Ammonia mg/| 14 3.7 8.85
E. Coli| cfu/100mL 1205 2177 1691.00
Wastewater Flow - Raw Sewage
25000
20000
—~ 15000
E . 2021
:;; 10000 =ll=2020
= #2019
5000
0
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Month




ation

APPENDIX I



THE NATION - St-Isidore LAGOON DISCHARGE - 2021

Effluent Date CDBO5 TSS TP T Ammonia H2S Unionized pH TKN E Coli
Samples mg/I mg/I mg/I mg/| Ammonia cfu/100mL
Pre-liminary 16-Apr-21 22 22 0.72 16.50 0 0.78 7.94 20.7 2200
Opening 28-Apr-21 12 48 0.5 11.50 2 8.57 23.6 210
1 3-May-21 0 6 1.35 1.90 0.09 7.92 3.7 39
2 6-May-21 0 10 0.69 3.78 0.16 7.90 5.7 22
3 10-May-21 0 3 0.61 5.19 0.21 7.88 6.8 103
4 14-May-21 8 18 0.53 8.49 0.28 7.78 14 17000
5 17-May-21 5 0.64 6.79 0.03 7.94 12.2 60
6 20-May-21 0 0.74 2.64 0.2 8.16 5.3 36
7 25-May-21 7 0.81 0.37 0.04 8.29 29 106
Closing 28-May-21 0 12 0.47 0.43 0.04 8.19 3.6 54
Discharge average 54 14.0 0.71 5.76 0.0 0.38 8.06 9.85 1983.0
Loading
Volume (m3) 159384 159384 159384 159384 159384
Load (Kg) 861 2231 113 918 0
Limits
Average (mg/l) 25 25 1
March load (Kg/Month) 3942 3942 131
April load (Kg/Month) 3942 3942 131
UP STREAM
Samples Date CDBO5 TSS TP T Ammonia pH
mg/| mg/| mg/| mg/|
1 04/28/2021 0 8 0.05 0.05 8.33
2 05/28/2021 0 21 0.1 0.09 8.37
Average 0 14.5 0.075 0.07 8.35
DOWN STREAM
Samples Date CDBO5 TSS TP T Ammonia pH
mg/| mg/| mg/| mg/|
1 04/28/2021 0 11 0.04 0.03 8.33
2 05/28/2021 0 19 0.09 0.10 8.37
Average 0 15 0.065 0.065 8.35



La i The 4

<= ation

.

February 9%, 2022

Mr. Jean-Frangois Durocher

Water Inspector

Drinking Water and Environmental Compliance Division
Ministry of the Environment, Conservation and Parks

Subject:

2021 - Annual Report for the Limoges Drinking Water System

Dear Mr Durocher:

Please see attached, the summary report for the Limoges Drinking Water System that covers the period
from January 1%, 2021 to December 31, 2021.

This summary report has been completed in accordance with O. Reg. 170/03 Schedule 22 under the Safe
Drinking Water Act. The target due date for this report is March 315, 2022.

This summary report includes quantities and flow rates of the water supplied to consumers serviced by the
Limoges Drinking Water System, including monthly averages; and a comparison to the rated water supply
capacity of the system.

This report is also distributed to the Members of the Municipal Council and the Executive committee from
the Nation Municipality.

Sincerely,

// ¥

|
Nicholas Pigeory, CET _— Doug Renaud,
0O.l.C. Water and Wastewater irector of Water & Wastewater

Deaimond, mem/rw?
Desmond Verasammy, CE

Overall Responsible Operator




In the preparation of this summary Report, we have complied with the following requirements:

e List the requirements of the Act, the Regulations, the Systems Approval, Drinking Water Works
Permit, Municipal Drinking Water License, and any orders applicable to the system that were
not met at any time during the period covered by the report;

e For each requirement referred to in clause (a) that was not met, specify the duration of the
failure and the measurements that were taken to correct the failure;

e A summary of the quantities and flow rates of the water supplied during the period covered by
the report, including monthly average and maximum daily flows;

e A comparison of the summary referred to in paragraph 1 to the rated capacity and flow rates
approved in the system approval, drinking water works permit, or municipal drinking water
license, or if the system is receiving all of its water from another system under an agreement
pursuant to subsection 5 (4), to the flow rates specified in the written agreement.

Comparison:
During the period of January 1, 2021 to December 31, 2021:

e The maximum daily flow to the distribution system was 1583 m3/day. This occurred in May, and
it represented 76% of the rated capacity of 2080 m3/day.

e The maximum daily flow from the wells was 1906 m3/day. This occurred in August, and it
represented 92% of the rated capacity. In accordance with our PTTW # 1106-968LAR, the
maximum rated flow from the wells is 24.1 L/sec or 2080 m3/day.

e The average daily distribution flow was 1008 m3/day.



LaiThe

ation

Drinking - Water Systems Requlation O. Req.170/03

System Information

Drinking Water System Name:

Limoges Water Treatment Plant

Drinking Water System Number:

260006841

Drinking Water System Owner:

The Corporation of the Nation Municipality

Operathing Authority:

The Nation Municipality

Drinking Water System Category:

Large Municipal Residential

Period being reported:

Jan. 1 to Dec. 31, 2021

Does your Drinking-Water System serve more than 10 000 people?

Yes( ) No(X)

Is your annual report available to the public at no charge on a web site on the internet?

Yes(X) No{( )

Summary Report (170/03 Schedule 22) will be available for inspection at:

Municipal Office

The Corporation of the Nation municipality

958 Route 500 West
Casselman, ON

KOA1MO

List all Drinking-Water System, which receive all of their drinking water from your system:

Drinking Water System Name

Drinking Water System Number

Le Baron Estate

N/A

Did you provide a copy of your annual report to all Drinking Water System owners that are
connected to you and to whom you provide all of its drinking water?

Yes(X) No{( )

Limoges Drinking Water System

Ontario Regulation 170/03, Section 11 Annual Report 2021

3




Indicate how you notified system users that your annual report is available, and is free of charge.

( X)) Public access / Notice via the web

() Public access / notice via government Office
() Public access / notice via a newspaper

() Public access / notice via Public Request

() Public access / notice via a Public Library

() Public access / notice via another method

Describe your Drinking Water System

The Limoges water treatment plant was designed as a GUDI Treatment System. It is operated as a GUDI System;
treating groundwater that has the potential of being influenced by surface water. The treatment uses a conventional
process; chemically assisted filtration followed by disinfection. The plant has a rated capacity of 2080 m3/day; services
the Village of Limoges, the Community of Forest Park, Le Baron Estate, and the Ben Tardif Trailer Park. Raw water is
supplied from two production wells; delivered via a five km watermain into an aeration basin at the water treatment
plant. Further treatment is achieved in sequence by chemical oxidation and a dual train chemically assisted filtration
process. Primary disinfection is achieved by chlorination followed by chloramination for secondary disinfection. Treated
water is stored in two onsite water storage towers and then pumped into the distribution system. All processes are fully
automated and monitored using a SCADA System. Operators perform routine monitoring, and maintain operation and
production records of the groundwater supply wells, the plant and treatment processes, and the distribution systems.
The Operators also conduct water quality sampling and testing, and system maintenance.

The Chemical feed systems consist of chemical pumps, storage tanks, piping and associated appurtances to deliver
treatment chemicals inluding potassium permanganate, Alum, Polyelectrolyte, Sodium Hypochlorite and Ammonium
Sulphate.

List all water treatment chemicals used over this reporting period

Chemical Name Supplier

Potassium Permanganate Brenntag

PAX-XL6 Kemira

Polyelectrolyte Northland Chemicals Inc.
Sodium Hypochlorite Brenntag

Ammonium Sulfate Brenntag

Were any significant expenses incurred to?
() Install required equipment

( X ) Repair required equipment

() Replace required equipment

Limoges Drinking Water System
Ontario Regulation 170/03, Section 11 Annual Report 2021




Please provide a brief description and a breakdown of monetary expenses incurred

Calibration of Flow meter S 2,000.00
Hydrant inspection & Flushing S 5,000.00
Replaced polymer pump #1 S 5,500.00
Calibration of analysers and instruments S 1,200.00
Replaced both chlorine dosage pumps S 11,000.00

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe Drinking Water
Act or section 16-4 of schedule 16 of 0.Reg.170/03 and reported to Spill Action Centre.

i : . . Corrective
Incident Date Parameter Result Unit of Measure | Corrective Action )
Action Date
other prev. Boil water
observations : low advisory & flushed all
pressure in i diad_e“ds of

P . . istribution system,
2021-07-13 distribution <20 psi took DPD test, took 2021-07-15

system caused by turbidity test, took 5

Generator/SCADA samples to lab, all

programming.

negative.

Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03, during this reporting

period.
Number of Range of E.Coli Ra'nge of Total Number of HPC Range of HPC
Or Fecal Results | Coliform Results Results
samples samples
(min#)-(maxi) (min#)-(maxi#) (min#)-(max#)
Raw Well # 1 52 0-0 0-0 N/A N/A
Raw Well # 2 52 0-0 0-3 N/A N/A
Treated 52 0-0 0-0 52 0-2
Distribution 208 0-0 0-0 52 0-10

Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the period covered by this

Annual Report.

Number of Grab
samples

Range of Results

(min#)-(max#)

For continuous monitors use 8760
as the number of samples.

Turbidity (Raw W1) 25 (5.50) - (19.10)
Turbidity (Raw W2) 25 (0,30) - (2.24)
Chlorine Combined Dist. Syst, 8760 (1.27) - (2,68)
Turbidity (Treated water) 8760 (0,04) - (0.55)

Note: Record the unit of measure if it is not milligrams per liter. *Average per day of combine chlorine in
distribution system

Limoges Drinking

Ontario Regulation 170/03, Section 11 Annual Report 2021
5

Water System




Summary of additional testing and sampling carried out in accordance with the requirement of an
approval, order or other legal instrument.

Date of Legal instrument issued

Parameter

Date Sampled

Result

Unit of
Measure

N/A

Summary of Inorganic parameters tested during this reporting period or the most recent sample

results
Parameter Sample date RESTVEDE Limit (mg/L) Exceedance
(mg/L)
Antimony 21-Apr-21 <0.0001 0.006 No
Arsenic 21-Apr-21 <0.0001 0.01 No
Barium 2021 RAA 0.620 1 HalfMac
Boron 21-Apr-21 0.059 5 No
Cadmium 21-Apr-21 < 0.000015 0.005 No
Chromium 21-Apr-21 <0.002 0.05 No
Fluoride to be sampled in 2024 1.5
Mercury 21-Apr-21 <0.00002 0.001 No
Selenium 21-Apr-21 <0.001 0.05 No
Sodium to be sampled in 2024 Health >20 reportable (Limit: 200)
Uranium 28-Apr-20 < 0.00005 0.02 No
Nitrite 2021 RAA <0.1 1 No
Nitrate 2021 RAA 0.3 10 No
Summary of Lead testing under Schedule 15.1 during this reporting period
LTl Number of Limit Range of.Lead Results (mg/L) Number of
samples (min #) - (max #) Exceedance
Plumbing N/A N/A
Distribution 6 0.1 mg/L < 0.00003 0.0001 No
Alkalinity 6 216 253 N/A
pH 6 (8.04 - 8.21) No

Limoges Drinking Water System

Ontario Regulation 170/03, Section 11 Annual Report 2021




Summary of Organic parameters sampled during this reporting period or the most recent sample results

Result value

Conversion in

Parameter Sample date (L) T Limit (mg/L ) | Exceedance
Alachlor 2021-04-21 0.3 0.0003 0.005 mg/L no
Atrazine + N-dealkylated metobolites 2021-04-21 0.5 0.0005 0.005 mg/L no
Azinphos-methyl 2021-04-21 1 0.0010 0.02 mg/L no
Benzene 2021-04-21 0.5 0.0005 0.001 mg/L no
Benzo(a)pyrene 2021-04-21 0.006 0.0000 0.00001 mg/L no
Bromoxynil 2021-04-21 0.5 0.0005 0.005 mg/L no
Carbaryl 2021-04-21 3 0.0030 0.09 mg/L no
Carbofuran 2021-04-21 1 0.0010 0.09 mg/L no
Carbon Tetrachloride 2021-04-21 0.2 0.0002 0.002 mg/L no
Chlorpyfiros 2021-04-21 0.5 0.0005 0.09 mg/L no
Diazinon 2021-04-21 1 0.0010 0.02 mg/L no
Dicamba 2021-04-21 10 0.0100 0.12 mg/L no
1,2-Dichlorobenzene 2021-04-21 0.5 0.0005 0.2 mg/L no
1,4-Dichlorobenzene 2021-04-21 0.5 0.0005 0.005 mg/L no
1,2-Dichloroethane 2021-04-21 0.5 0.0005 0.005 mg/L no
1,1-Dichloroethylene (vinyldene chloride) 2021-04-21 0.5 0.0005 0.014 mg/L no
Dichloromethane 2021-04-21 5 0.0050 0.05 mg/L no
2-4 Dichlorophenol 2021-04-21 0.2 0.0002 0.9 mglL no
2,4-Dichlorophenoxy acetic acid (2,4-D) 2021-04-21 10 0.0100 0.1 mg/L no
Diclofop-methyl 2021-04-21 0.9 0.0009 0.009 mg/L no
Dimethoate 2021-04-21 1 0.0010 0.02 mg/L no
Diquat 2021-04-21 5 0.0050 0.07 mg/L no
Diuron 2021-04-21 5 0.0050 0.15 mg/L no
Glyphosate 2021-04-21 25 0.0250 0.28 mg/L no
Malathion 2021-04-21 5 0.0050 0.19 mg/L no
2-Methyl-4-chlorophenoxyacetic acid (MCP) 2021-04-21 10 0.0100 0.1 mg/L no
Metholachlor 2021-04-21 3 0.0030 0.05 mg/L no
Metribuzin 2021-04-21 3 0.0030 0.08 mg/L no
Monochlorobenzene 2021-04-21 0.5 0.0005 0.08 mg/L no